]

CROSSPROD

ALUMINUM SCOOTER CRASH BAR
Ref.: 2CP1970086

CROSSPRO

et PROTECTION PaSATS
1S0 90012015

ERTIFIED o
B

1D.022.02 WWW.Crosspro.pt



ASSEMBLY INSTRUCTION / INSTRUCAO DE MONTAGEM

DATE: 10/10/2022

English:

* Remove original screw marked in the
photo.

Francais:

* Remover vis d’origine marquée sur la
photo.

Portugués:

* Remover parafusos de origem marcado
na foto.

English:

* Mount item N°7 (Upper Left Crash Bar)
according to the photo, start from the top.
Francais:

* Montez I'item N°7 (Supérieur Gauche
Crash Bar) conformément a la photo,
premiére partie supérieur.

Portugués:

* Montar o item N°7 (Carenagem
Superior Esquerda) conforme a foto,
iniciar pela parte de cima.

English:

* Mount item N°8 (Down Left Crash Bar)
according to the photo.

Erancais:

* Montez 'item N°8 (Inférieur Gauche
Crash Bar) conformément a la photo.
Portugués:

* Montar o item N°8 (Carenagem Inferior
Esquerda) conforme a foto.

PAGE 2

ALUMINUM SCOOTER CRASH BAR >

Eng lish: CROSSPRO

* Tight all screws.

Francais:
e Serrer toutes les vis.

Portugués:
* Apertar todos os parafusos.

English:

* Repeat the process to the right side
according to the photo.

Francais:

» Répéter le processus sur le coté droit
conformément a la photo.

Portugués:

* Repetir 0 processo para o lado direito
conforme a foto.

10 |Carenagem Inferior Direita / Down Right Crash Bar R52 1
9 Carenagem Superior Direita / Upper Right Crash Bar R86 1
8 Carenagem Inferior Esquerda / Down Left Crash Bar L52 1
7 Carenagem Superior Esquerda / Upper Left Crash Bar L86 1
6 Casquilho Aluminio (Pintado) / Aluminum Bushing (Painted) @20x@11x28mm 6
5 Casquilho Aluminio (Pintado) / Aluminum Bushing (Painted) @16x@5,5x18mm 2
4 Anilha Aba Larga / Large Washer M5 - DIN 9021 2
3 Paraf. Cabega Cilindrica Sext. Int. / Socket Head Cap Screw M8x80 - DIN 912 2
2 Paraf. Cabeca Redonda Sext. Int. c. FA / Screw Round Head With Washer False |M8x45 - ISO 7380 4
1 Paraf. Cabega Redonda Sext. Int. / Screw Round Head M5x35 - 1SO 7380 2
ITEM N2:|COMPONENTE (COMPONENT): DESCRIGAO (DESCRIPTION): |QUANT.:

ACESSORIOS (ACESSORIES)

PAGE 3




